




ESSEX SUPER-SIX PARTS LIST 31

TRANSMISSION—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

37
38
39
40
41
42
. . .
43
44
45
46
47
48
49
. . .
50
51
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
52
53
. . .
55
56
58
. . . 
59
. . .
60
61
62
63
64
65
66
67
. . .
. . .
68
69
70
. . .
71
72
. . .
. . .
. . .

BT  37285
BT  37267
BT  37286
BT  37279
BT  10965
BT  65126
BT  60360
BT  70616
BT  37268
BT  63180
BT  37383
BT  37384
BT  37385
BT  60355
BT  37386
BT  37387
BT  37388
BT  38987
BT  60711
BT  30868
BT  38941
BT  38989
BT  38991
BT  39047
BT  38942
BT  38943
BM     219
BT  38076
BT  35427
BT        58
BT  38993
BT  37396
BT  37376
F     71086
BT  36668
BT  36669
BT  36670
BT  36671
BT  36672
BT  36673
BT  36674
BT  36914
F     18370
BT  37375
BT  37294
BT  37397
BT  37377
BT  37292
BM     304
BT  38067
BT  22753
BT  37380
BT  37275

Countershaft gear key   
COUNTERSHAFT LOW AND REVERSE GEAR ASSEMBLY   
 Bushing   
Countershaft low and reverse gear thrust washer   
Countershaft low and reverse gear thrust washer pin       3/8"x5/16"   
REVERSE IDLER SHAFT ASSEMBLY      
Reverse idler shaft lock screw   
Reverse idler shaft plug        Cork   
REVERSE IDLER GEAR ASSEMBLY   
 Bushing   
Second and high clutch sleeve shift fork   
Low and reverse shifter   
Low and reverse shifter fork   
Shifter fork screw   
Shifter fork steady rest   
Second and high shift rail   
Low and reverse shift rail   
GEAR SHIFT RAIL LOCK STRAP ASSEMBLY   
Gear shift rail lock strap return spring   
Gear shift rail lock strap return spring clip   
Gear shift rail lock strap guide      
Gear shift rail lock ball spring   
Gear shift rail lock plunger   
FREE WHEELING LEVER, PIN AND RAIL LOCK RELEASE LEVER ASSEMBLY   
Gear shift rail lock release link   
GEAR SHIFT RAIL ECCENTRIC ADJUSTING PLATE ASSEMBLY   
Gear shift rail eccentric bolt       5/16"-18x3/4"   
Shift rail eccentric adjusting plate gasket   
Gear shift rail interlock   
Gear shift rail lock ball   
Gear shift rail lock ball spring cap   
FREE WHEELING MAINSHAFT ASSEMBLY   

Mainshaft   
MAINSHAFT BEARING ASSEMBLY   
Drive roller spider   
Drive roller retainer spring   
Drive roller      
Drive roller retaining washer   
Drive roller shoe      
Drive roller spider cap   
Drive roller retaining snap ring   
Drive roller retaining washer spacer   
Mainshaft pilot bearing   

Free wheeling mainshaft sleeve     
Free wheeling positive drive gear   
Free wheeling reverse shift plunger   
Speedometer gear housing   
Speedometer gear housing gasket   
Speedometer gear housing screw       3/8"-16xl"   
Speedometer pinion sleeve   
Speedometer pinion sleeve shim   
Companion flange   
Speedometer gear housing oil seal   

2
1
2
1
2
1
1
1
1
1
1
1
1
3
1
1
1
1
1
1
1
2
1
1
1
1
1
2
1
2
1
1
1
1
1
6
6
1
6
6
1
1
1
1
1
1
1
1
5
1
*
1
1

TRANSMISSION—R. H. D.

. . .

. . .

. . .

. . .
. . 

. . .

. . .
. . .

CT    37541    TRANSMISSION ASSEMBLY     4-7/11 to l..     
CT    37551    TRANSMISSION ASSEMBLY     5-1/10 to 1       
CT    37261    Transmission case    
BT    38949    GEAR SHIFT RAIL LOCK BRACKET AND LEVER ASSEMBLY    
BT    34098    Gear shift rail lock cross shaft       
BT    34103    Gear shift rail lock strap lever pin    
BT    38988    GEAR SHIFT RAIL LOCK STRAP ASSEMBLY    
BT    38953    Gear shift rail lock connecting link    
                   (All Transmission Parts Not Shown Above Are Same as for Standard Left Hand Drive)

1
1
1
1
1
1
1
1

Specify color on all painted and trimmed parts



Specify color on all painted and trimmed parts

TRANSMISSION CONTROL—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .
1

. . .

. . .
2
3

. . .
4
5
6
7
8

. . .

. . .
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
. . .
24
25
26
. . .
. . .
. . .
. . .
. . .

CS    37460
BT    37461
BZ        908
BZ    12275
F       37459
BS    37470
CS    37547
BS    37462
BS    37596
BS    37571
BS    37558
BS    38863
BS    38861
BS    38862
BS    37575
BS    17919
BS    37576
BS    37548
BS    37559
BS    38068
BS    38069
BO    71106
BS    37468
BS    37560
BS    37561
BS    37562
BS    37563
BS    37564
BZ    38094
BS    37565
BO    70677
BS    37568
BS    37569
BS    35498
BZ      8682
BZ        287
BS    38947
BZ      7911

TRANSMISSION CONTROL ASSEMBLY    
Transmission cover    
Transmission cover screw     5/16"-18x7/8"    
Transmission cover screw (for lock strap guide)     5/16"-18xl"    
Transmission cover gasket    
Control lever knob     

CONTROL LEVER AND CABLE ASSEMBLY    
CONTROL LEVER ASSEMBLY    
CONTROL LEVER FULCRUM COVER ASSEMBLY    
Control cable end anti-rattle spring    
CONTROL CABLE LOCK PLUNGER ASSEMBLY    
Control cable lock plunger pin    
Control cable lock plunger button reinforcement    
Control lever upper end pin      
Control cable lock plunger anti-rattle spring    
Control cable lock plunger ball    
Control cable lock plunger spring    
CONTROL CABLE ASSEMBLY    
Control cable oil retainer    
Control cable bushing—upper    
Control cable bushing—lower    

Control lever fulcrum cover screw    
Control lever fulcrum cover gasket    
Control lever fulcrum socket    
Control lever fulcrum socket cover    
Control lever fulcrum socket cover spring       
Control lever fulcrum socket cover spring seat    
Control lever fulcrum socket cover spring seat retainer    
Control lever anti-rattle spring    
FREE WHEELING LEVER RETURN SPRING ASSEMBLY    
Free wheeling lever return spring lock nut     10-32x1/8"    
Free wheeling lever    
Free wheeling lever fulcrum pin    
Free wheeling lever fulcrum pin retainer    
Free wheeling lever return spring plunger clevis     1/4"x7/8"    
Free wheeling lever return spring plunger clevis pin    
FREE WHEELING LEVER PIN AND RAIL LOCK RELEASE LEVER ASSEMBLY    
Free wheeling lever taper pin 

1
1
5
1
1
1
1
1
1
1
1
2
1
1
1
I
1
1
1
I
1
3
2
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1

\\\\\\

PROPELLER SHAFT AND UNIVERSAL JOINT
. . .
1
2
3
4
2

. . .

CZ    37230
BZ    36431
BZ    36051
BZ    70032
BZ    70031
BZ    54575
BZ    70032
BZ    54575

PROPELLER SHAFT ASSEMBLY (LESS FLANGES)       
PROPELLER SHAFT FRONT END ASSEMBLY       
Propeller shaft front end yoke       
Propeller shaft bolt—rear          1/4"-28x27/32"   
Propeller shaft bolt nut          1/4"-28x7/32"   
Propeller shaft bolt nut lock—rear       
Propeller shaft bolt—front          1/4"-28x27/32'   
Propeller shaft bolt nut lock—front       

1    
1 
1
6

12
6
6
6

32 ESSEX SUPER-SIX PARTS LIST

PROPELLER SHAFT AND UNIVERSAL JOINT



PROPELLER SHAFT AND UNIVERSAL JOINT —Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

5
6
7

. . .
8
9
10
11
. . ..
12
. . .
13
14
15
16
17
18
19
20

BZ  51271
BZ  51272
BZ  51275
CZ  37232
BZ    9773
BZ  36432
BZ  36053
BZ  64209
BZ  70598
BZ  33531
BZ  65518
BZ  33532
BZ  65519
BZ  64202
BZ  60719
BZ  60725
BZ  51264
BZ  36054
BZ  36055

Propeller shaft front end yoke dust cap    
Propeller shaft front end yoke dust washer    
Propeller shaft front end yoke dust washer retainer    
PROPELLER SHAFT AND REAR JOINT ASSEMBLY    
Propeller shaft filler plug    
Propeller shaft flange yoke    
Propeller shaft inner casing      
Propeller shaft inner casing gasket    
Propeller shaft inner casing screw      No. 10-24x1/4"    
PROPELLER SHAFT OUTER CASING ASSEMBLY—FRONT END    
PROPELLER SHAFT OUTER CASING ASSEMBLY—REAR END    
Propeller shaft outer casing spring—front end    
Propeller shaft outer casing spring—rear end    
Propeller shaft outer casing packing    
Propeller shaft journal    
Propeller shaft journal bushing    
Propeller shaft journal bushing ring      
Propeller shaft baffle cup    
Propeller shaft baffle cup spring   

1
1
1
1
2
2
2
2
4
1
1
1
1
2
2
8
8
2
2

STEERING GEAR

. . .
1
2
3
4
5
6
7
8

. . .

. . .

. . .

. . .
9
11
12
13
14
15
16
17
. . .
18
19
20
21
22
. . .
23
. . .
. . .
24
25
26
. . .
27
28
. . .
29
30
31
32
. . .

CZ  38104
BZ  36766
BZ  38601
BZ  22641
BZ  33659
BZ  38605
BZ  29784
BZ  70278
BZ  65719
BZ  39028
BZ  39029
BZ  39030
CZ  38838
CZ  38606
BZ  38610
BZ  38611
BZ  63896
BZ  38581
BZ  38587
BZ  38588
BZ  38589
BZ  39116
BZ      395
BZ  39117
BZ        62
BZ  63042
BZ  63043
BZ  65708
BZ  38590
BZ  63060
BZ        62
BZ  38598
CZ  38615
BZ  63400
BZ  32106
BZ  30933
BZ  70545
BZ  70543
BZ  38619
BZ  38620
BZ  38622
BZ  63068
BZ  12283

STEERING GEAR ASSEMBLY   
 Ball arm   
 Shaft   
 Shaft nut   
 Shaft washer   
 Shaft bushing   
 Shaft adjusting screw   
 Shaft adjusting screw nut   
 Shaft thrust washer   
Shaft oil seal   
Shaft oil seal retainer beginning with car No. 1295749    
Shaft oil seal spring            
 MAIN COLUMN TUBE AND WORM ASSEMBLY   
  Main column tube
 Worm bearing adjusting ring   
 WORM BEARING ADJUSTING RING THRUST WASHER (UPPER) ASSEMBLY   
 WORM BEARING ASSEMBLY   
 HOUSING ASSEMBLY   
  Grease plug   
  Housing cap (upper)   
  Housing cap (upper) shim   
  Housing cap (upper) shim—thin   
  Housing cap (upper) bolt       5/16"-18x5/8"   
  Housing adjusting stud   
  Housing adjusting stud nut      3/8"-24x21/64"   
  Housing eccentric adjusting sleeve   
  Housing eccentric adjusting sleeve lock ring   
  Housing eccentric rivet   
 HOUSING COVER ASSEMBLY   
 Housing cover stud   
 Housing cover stud nut        3/8"-24x21/64"   
 Housing cover gasket   
 JACKET TUBE ASSEMBLY   
  Bushing.      
 Jacket oil hole cover   
 Jacket clamp     
 Jacket clamp bolt     5/16"-24x2"   
 Jacket clamp bolt nut      5/16"-24xl7/64"   
 Upper control cover   
 Upper control cover cup   
 Grease retainer tube   
 Grease retainer tube silencer   
 Grease retainer tube to housing bolt   

1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
2
1
1
1
3
1
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2

ESSEX SUPER-SIX PARTS LIST 33

Specify color on all painted and trimmed parts





STEERING GEAR—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

33
34
35
36
37
38
39
40
. . .
41
. . .
. . .

BZ  63394
BZ  63393
BZ  35500
BZ  70541
BZ  70540
BZ  38624
BZ  10149
BZ  38625
BZ  38626
BZ  38480
BZ  35480
BZ  70194

    Lower housing washer
    Lower housing oil seal
Steering wheel   
Steering wheel key   
Steering wheel nut   
Horn button   
Horn button spring      
Horn button contact cap   
Horn wire terminal (button end)   
HORN TO HORN BUTTON WIRE ASSEMBLY   
Housing cover to frame bolt   
Housing cover to frame bolt nut   

1
1
1
1
1
1
1
1
1
1
3
3

STEERING GEAR—R. H. D.

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CZ    38101
CZ    38105
BZ    38834
BZ    38602
CZ    38839
CZ    38607
BZ    38582
BZ    38591
CZ    38616
BZ    38481

STEERING GEAR COMPLETE   
STEERING GEAR ASSEMBLY   
 Ball arm   
 Shaft   
 MAIN COLUMN AND WORM ASSEMBLY   
  Main column tube   
 HOUSING ASSEMBLY   
HOUSING COVER ASSEMBLY   
JACKET TUBE ASSEMBLY   
HORN TO HORN BUTTON WIRE ASSEMBLY  

   

1
1
1
1
1
1
1
1
1
1

DRAG LINK

. . .

. . .

. . .
    . . 

.
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .

CZ    37706
CZ    37714
BZ    35396
BZ    70389
BZ    35660
BZ    60532
BZ    60534
BZ    60533
BZ    37718
BZ    35713
BZ        406
BZ          62
BZ    35691
BZ    35692
BZ    70310
BZ      3987
BZ      9844

DRAG LINK ASSEMBLY       
Drag link       
Spring—rear       
Spring—rear—retainer       
Ball seat—rear       
Ball seat—front       
Ball seat—front—spring         
Plug       
Socket       
Socket clamp       
Socket clamp bolt       
Socket clamp bolt nut       
Dust cover—inner       
Dust cover—outer       
Dust cover bolt         3/16"-24x7/8"   
Dust cover bolt nut       

DRAG LINK BOOT ASSEMBLY—FRONT       

1
1
2
1
1
3
1
2
1
1
1
1
1
1
1
1
1

DRAG LINK—R. H. D.

. . .

. . .

. . .

. . .

CZ    37707
CZ    37715
BZ    37719
BZ    33874

DRAG LINK ASSEMBLY   
 Drag link   
 Socket      
DRAG LINK BOOT ASSEMBLY—FRONT  

1
1
1
1

THROTTLE CONTROL

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BZ    38203
BZ    38200
BZ    38202
BZ    38194
BZ    38199
BZ    38209
BZ    786
BZ    71113
BZ    38205
BZ    8886
BZ    38206
BZ    39094

ACCELERATOR PEDAL COMPLETE   
ACCELERATOR PEDAL ASSEMBLY (less cover)   
Accelerator pedal cover   
Accelerator pedal shaft operating lever   
Accelerator pedal shaft carburetor pull rod lever   
Accelerator pedal anchor bracket   
Accelerator pedal anchor bracket rivet      3/16"x3/8"
Accelerator pedal anchor clevis pin     
Accelerator pedal to shaft operating lever link   
Accelerator pedal to shaft operating lever link clevis pin   
Accelerator pedal to shaft operating lever link silencing spring
ACCELERATOR SHAFT ASSEMBLY (with vacuum clutch)      

1
1
1
1
1
1
3
1
1
1
1
1

ESSEX SUPER-SIX PARTS LIST 35

Specify color on all painted and trimmed parts





TRANSMISSION CONTROL—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BZ  38195
BZ      786
BZ  38187
  
BZ  38208
BZ      786
BZ    6998
BZ  70565
BZ  39138
BZ  38210
BZ    5771
BZ  12799
BZ    5825
BZ  63371
BZ  39135
BZ  39109
BZ    5771
BZ    5825
BZ  12799
BZ  33980
BZ  39133

ACCELERATOR SHAFT ASSEMBLY (without vacuum clutch)    
Accelerator shaft bracket rivet     3/16"x3/9"    
HAND THROTTLE OPERATING BELL CRANK AND SWIVEL
   ASSEMBLY    
Hand throttle operating bell crank bracket
Hand throttle operating bell crank bracket rivet      3/16"x3/8"      
Hand throttle operating bell crank clevis pin   
Hand throttle operating bell crank swivel screw    
ACCELERATOR TO CARBURETOR ROD ASSEMBLY (with vacuum clutch)    
ACCELERATOR TO CARBURETOR ROD ASSEMBLY (without vacuum clutch)    
Accelerator to carburetor rod clevis    
Accelerator to carburetor rod nut     No. 10-32x1/2"    
Accelerator to carburetor rod clevis pin     3/16"x11/16"    
Accelerator to carburetor rod spring clip    
Accelerator to carburetor pull-back spring (vacuum clutch)    
Accelerator shaft lever rod    
Accelerator shaft lever rod clevis    
Accelerator shaft lever rod clevis pin    
Accelerator shaft lever rod clevis nut    
Accelerator to carburetor rod pull-back spring    
Accelerator to carburetor rod pull-back spring extension (vacuum clutch)   

1
4

1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

THROTTLE CONTROL—R. H. D.

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BZ  61517
BZ    7911
BZ  38196
BR  22699
BZ  38187
  
BZ  38208
BZ      786
BZ    6998
BZ  70565
BZ  38211
BZ    5771
BZ  12799
BZ    5825
BZ  63371
BZ  33980

Accelerator pedal        
Accelerator pedal taper pin         No. 00x1/4"    
ACCELERATOR PEDAL SHAFT ASSEMBLY        
    Accelerator pedal shaft silencing spring        
HAND THROTTLE OPERATING BELL CRANK AND SWIVEL    
    ASSEMBLY        
Hand throttle operating bell crank bracket        
Hand throttle operating bell crank bracket rivet         3/16"x3/8"    
Hand throttle operating bell crank clevis pin        
Hand throttle operating bell crank swivel screw        
ACCELERATOR TO CARBURETOR ROD ASSEMBLY        
    Accelerator to carburetor rod clevis        
    Accelerator to carburetor rod nut         No. 10-32X1/8"    
    Accelerator to carburetor rod clevis pin         3/16"x11//16"     
    Accelerator to carburetor rod spring clip       
Accelerator to carburetor rod pull-back spring        

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

HAND BRAKE

1
, , ,
2
3

. . .
5

. . .
6
7
8

. . .
9
10
11
, , ,
. . .
12
13
14
15
16
. . .

       37514
BS  62331
BS  38873
BS  36314
BS  36318
BS  36319
BS  36320
BS  37528
BS  30868
BS  35136
BS  70495
BS  62334
BS  35137
BZ    6705
BM     110
BS   35139
BS   37527
BY  18252
BZ    8683
BS   35131
BR    1308
BM     110

HAND BRAKE LEVER ASSEMBLY—COMPLETE        
Bushing        
PAWL AND ROD ASSEMBLY        
Pawl pin        
Pawl rod spring        
Pawl rod button         
Pawl rod button pin        
Hand brake lever return spring        
Hand brake lever return spring clip        
Hand brake lever shaft        
Hand brake lever shaft pin        
Hand brake lever shaft spring        
Hand brake lever ratchet        
Hand brake lever ratchet bolt         3/8"-16x2-1/2"    
Hand brake lever ratchet bolt nut         3/8"-16x3/8"  . . .
Hand brake lever ratchet frame spacer        
HAND BRAKE LEVER TO CROSS SHAFT CABLE ASSEMBLY    
Hand brake lever to cross shaft cable pin (shaft end)    .         5/16"xl14"    
Hand brake lever to cross shaft cable pin (hand brake end)         5/16"    
Hand brake lever bracket        
Hand brake lever bracket bolt         3/8"x1-1/8"
Hand brake lever bracket nut         3-16x3/8"

1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
2
1
1
1
1
2
2

ESSEX SUPER-SIX PARTS LIST 37

Specify color on all painted and trimmed parts



HAND BRAKE—R. H. D.

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .
BS  37515   HAND BRAKE LEVER ASSEMBLY—COMPLETE   
BS  38874   PAWL AND ROD ASSEMBLY   
 (All Parts for Right Hand Drive Brake Not Shown Here Are Same as in Preceding Group)   

1
1

CLUTCH VACUUM CONTROL
Started with car 1296825

. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .

BZ  39107
BZ  39224
BZ  39225
BZ  39226
BZ    3433
BZ  39108
BZ  39038
BZ      607
BZ        62
BZ  39112
BZ  12481
BZ  39120
BZ  71168
BZ  71169
BZ  39122
BZ  71170
BZ  39124
BZ  71167
BZ  38364
BZ  71092
BO  99082
BO  70122
BZ  39147

CLUTCH VACUUM CONTROL CYLINDER ASSEMBLY   
    Guard   
    ROD ASSEMBLY     .
    VALVE ASSEMBLY   
Clutch vacuum control cylinder mounting nut   
Clutch vacuum control cylinder bracket   
Clutch vacuum control cylinder bracket to frame shim   
Clutch vacuum control cylinder bracket to frame bolt   
Clutch vacuum control cylinder bracket to frame .bolt nut   
Clutch vacuum control cable eye   
Clutch vacuum control cable eye nut   
CLUTCH VACUUM CONTROL VACUUM PIPE ASSEMBLY (SHORT)   
    Sleeve   
    Sleeve nut   
Clutch vacuum control vacuum pipe connecting hose   
Clutch vacuum control vacuum pipe connecting hose clamp   
CLUTCH VACUUM CONTROL VACUUM PIPE ASSEMBLY (LONG)   
    Union   
    Loom   
Clutch vacuum control vacuum pipe union elbow (intake)   
CLUTCH VACUUM CONTROL WIRE ASSEMBLY   
Clutch vacuum control wire to panel nut   
Clutch vacuum control—complete (service kit)  

1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
2
1
1
1
1
1
1
1

BRAKE CONTROL

17
18
. . .
. . .
. . .
. . .
19
.. . .
.. . .
.. . .
20
21
. . .
22
. . .
23
24
25
. . .
. . .
. . .
26
. . .
. . .
. . .
27
.. . .
. . .
. . .
28
. . .
. . .
. . .
. . .
. . 

BZ  37425
BZ  37428
BZ  37601
BM     232
BZ  37603
BR    3488
BZ  37604
BM  70096
BO  12481
BZ  37617
BZ  39000
BZ  39001
BZ    2481
BZ  70120
BZ    8251
BZ  37528
BZ  30868
CZ  37534
BZ  71095
BO  12481
BZ    8683
BZ    7611
BZ   18106
BO  12481
BZ  37612
CZ  37536
CZ  38995
BZ  71095
BO  12481
BZ  37613
BM 70096
BZ  18106
BO  12481
BZ  37616
BZ  38571

BRAKE CROSS SHAFT ASSEMBLY    
Brake cross shaft silencing spring    
Brake cross shaft end lever pivot    
Brake cross shaft end lever pivot nut     7/16"-14x3/8"    
Brake cross shaft pedal lever pivot    
Brake cross shaft pedal lever pivot nut     7/16"-20x29/64"    
Brake cross shaft pedal lever bracket    
Brake cross shaft pedal lever bracket bolt     5/16"-24x3/4"    
Brake cross shaft pedal lever bracket bolt       5/16"-24x29/64"    
Brake cross shaft pedal lever bracket reinforcement    
Brake pedal rod    
Brake pedal rod play link    
Brake pedal rod play link nut    
Brake pedal rod. clevis pin (pedal end)    
Brake pedal rod clevis pin (lever end)    
Brake return spring    
Brake return spring clip    
FRONT BRAKE TO CROSS SHAFT CABLE ASSEMBLY    
Front brake to cross shaft cable clevis     Special    
Front brake to cross shaft cable clevis nut     5/16"-24x29/64"    
Front brake to cross shaft cable clevis pin     5/16"    
Front brake cable support bracket    
Front brake cable support bracket bolt     5/16"-24x1-1/8"    
Front brake cable support bracket bolt nut     5/16"-24x29/64"    
Front brake cable support bracket bolt spacer    
REAR BRAKE TO CROSS SHAFT CABLE ASSEMBLY (car No. 1281685 to 1295126)    
REAR BRAKE TO CROSS SHAFT CABLE ASSEMBLY (car No. 1295127 up)    
Rear brake to cross shaft cable clevis     Special    
Rear brake to cross shaft cable clevis nut     5/16"-24x29/64"    
REAR BRAKE CABLE SUPPORT BRACKET ASSEMBLY    
Rear brake cable support bracket bolt—short    .  5/16"-24x%"    
Rear brake cable support bracket bolt—long     5/16"-24x1-1/8"    
Rear brake cable support bracket bolt nut     5/16"-24x29/64"    
Brake cable protecting sleeve    
Rear brake cable protecting sleeve—long   

1
1
2
2
1
1
1
2
2
1
1
1
2
1
I
1
I
2
2
2
2
2
4
4
2
2
2
2
2
2
4
2
6
4
2

38 ESSEX SUPER-SIX PARTS LIST

Specify color on all painted and trimmed parts



BRAKE CONTROL—R. H. D.

Illus.
No.

Part
No. Description Specifications

Per
Car

29
30
31
32
. . .
. . .
33
34

BZ  37426
BZ  37605
BZ  37609
BZ  37610
BZ    8683
BY  18251
BZ        62
BZ  33255

BRAKE CROSS SHAFT ASSEMBLY   
Brake cross shaft pedal lever bracket   
Brake pedal rod   
Brake pedal rod play link   
Brake pedal rod clevis pin (pedal)     5/16"   
Brake pedal rod clevis pin (lever)     5/16"x3/4"   
Brake pedal rod play link nut.       3/8"-24x21/64"   
Brake return spring   
    (All Brake Control Parts Not Shown Here Are Same as in Preceding Group)

1
1
1
1
1
1
2
1

PEDALS

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BZ  37490
BS  61475
BZ    2354
BZ  37227
BZ  70120
BZ  65160
BR      611
BZ  60389
BZ    8683
BZ  37495
BZ  65159
BO  71105
BZ      122
BZ  60390
BZ    2354
BZ  37532
BZ  60380
BZ    7115
BR   1308
BZ  37531

CLUTCH PEDAL ASSEMBLY   
Clutch pedal return spring   
Clutch pedal to shaft pin       No. 5x1-3/8"   
Clutch pedal lever   
Clutch pedal lever clevis pin       5/16"   
CLUTCH PEDAL LINK ASSEMBLY   
Clutch pedal link nut       5/16"-24x17/64"   
Clutch pedal link clevis   
Clutch pedal link clevis pin       5/16"   
BRAKE PEDAL ASSEMBLY   
    Bushing   
Brake pedal stop bolt       5/16"-18x1-1/4"   
Brake pedal stop bolt nut       5/16"-18x5/16"   
Pedal shaft   
Pedal shaft to clutch pedal lever pin      No. 5x1-3/8"   
PEDAL BRACKET ASSEMBLY   
    Bushing   
Pedal bracket bolt—long       3/8"-16xl-3/4"   
Pedal bracket bolt—short   3/8"-16x1-1/8"   
.Pedal pad cover      Rubber

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
2
2

PEDALS (WITH VACUUM CONTROL)

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BZ  39099
BZ  39102
BZ  39104
BZ  39041
BZ  39146
BZ  39114
BZ  39115
BZ    2354
BZ  39042
BZ  70309
BM     272

CLUTCH PEDAL ASSEMBLY   
   Bushing   
Pedal shaft     
Clutch pedal pull-back spring (frame brace)      
PEDAL SHAFT AND LEVER ASSEMBLY   
   Lever   
   Lever stud   
Pedal shaft vacuum control lever pin   
Pedal toe plate bumper   
Pedal toe plate bumper bolt   
Pedal toe plate bumper nut   
 (All Other Pedal Parts Same as in Preceding Group)

1
1
1
1
1
1
1
1
1
1
1

PEDALS—R. H. D.

. . .

. . .

. . .

. . .

. . .

. . .

BZ  33052     CLUTCH PEDAL ASSEMBLY   
BZ  37496     BRAKE PEDAL ASSEMBLY   
BZ  37499     Brake pedal stop pin   
BZ  33050     Pedal shaft   
BZ  33313     PEDAL BRACKET ASSEMBLY   
BZ  34095     Clutch pedal lever   
         (All Parts for Right Hand Drive Pedals Not Shown Here Are Same as in Preceding Group)

1
1
1
1
1
1

CARBURETOR AND AIR CLEANER

. . .

. . .

. . .

. . .

. . .

. . .
. . .

*      38791     CARBURETOR AND RISER ASSEMBLY   
F      38007     Carburetor riser to intake manifold gasket   
F      38044     Carburetor riser to exhaust manifold gasket      
BM  71044     Carburetor riser to exhaust manifold bolt      3/8"-16xl-1/8"      
**    38050     CARBURETOR AIR CLEANER AND INTAKE SILENCER ASSEMBLY   
BM  38052     Carburetor air cleaner tube   
BM 38054     Carburetor air cleaner tube clamp   

1
1
1
2
1
1
1

ESSEX SUPER-SIX PARTS LIST 39

Specify color on all painted and trimmed parts



CARBURETOR AND AIR CLEANER—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO   70027
BM  70309
BM    3820
BM  39191
BM  71220
BM  71208
BO   94597
BO   95474
BO   70122

Carburetor air cleaner to carburetor screw     1/4"-20x 1/2"   
Carburetor air cleaner tube clamp screw   
Carburetor air cleaner tube clamp to manifold screw     5/16"-18x1/2"   
AIR CLEANER SHROUD ASSEMBLY      beginning    
Air cleaner shroud clamp screw                       with car      No. 12-24x1-1/4"   
Air cleaner shroud clamp screw nut        No. 1300168     No. 12-24x5/32"   
CARBURETOR CHOKE WIRE AND TUBE ASSEMBLY   
CARBURETOR CHOKE WIRE AND KNOB ASSEMBLY   
Carburetor choke wire panel nut   
     *Serviced direct by Marvel Carburetor Co., Flint, Mich.
     **Serviced direct by A. C. Spark Plug Co., Flint, Mich.

1
1
1
1
1
1
1
1
1
1
1

GASOLINE TANK AND STRAPS

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CZ  37057
BZ  37665
CZ  37937
BZ  37939
BZ    2346
BZ  35050
F     37666
BZ  37667
BZ  38904
BZ    5652
BZ  71143
BZ  31310
BZ  37063
BZ  37538
BZ    5652
BZ  37065
BZ      219
BZ  71067
BZ      122

GASOLINE TANK ASSEMBLY (all cars except Coupes)    
    Filler neck (all cars except Coupes)    
GASOLINE TANK ASSEMBLY (Coupes only)    
    Filler neck (Coupes only)    
Tank drain plug      3/8" extension head    
Tank to strap silencer    
TANK CAP ASSEMBLY    
Tank cap gasket    
TANK GAUGE ASSEMBLY    
Tank gauge fastening screw      No. 10-24x3/8"    
Tank gauge wire screw      No. 8-32x1/4" brass    
Tank gauge gasket    
TANK SUCTION AND VENTILATOR PIPE ASSEMBLY    
Tank suction and ventilator pipe gasket    
Tank suction and ventilator pipe screw      No. 10-24x3/8"    
TANK STRAP ASSEMBLY    
Tank strap bolt—front      5/16"-18x3/4"    
Tank strap bolt—rear      5/16"-18x2-3/8" special    
Tank strap bolt nut      5/16"-18x5/16"   

1
1
1
1
1
2
1
1
1
5
1
1
1
1
2
2
2
2
6

GASOLINE PIPES AND CONNECTIONS

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BM  38483
BM  11828
BM  11829
BM  38482
BO  70027
BM  38356
BM  11828
BM  63351
BO  18447
BM  38489
BM  11828
BZ   63351
BZ   37732
BO  18447
BO  12799
BZ   71098
BZ   38883

VACUUM TANK TO CARBURETOR PIPE ASSEMBLY   
Vacuum tank to carburetor pipe union nut   
Vacuum tank to carburetor pipe union (tank)   
Vacuum tank to carburetor pipe clip   
Vacuum tank to carburetor pipe clip screw      1/4"-20x1/2"   
VACUUM TANK TO MANIFOLD PIPE ASSEMBLY   
Vacuum tank to manifold pipe union nut   
Vacuum tank to manifold pipe clip   
Vacuum tank to manifold pipe clip screw       No. 10-32x5/8"   
VACUUM TANK TO GAS TANK PIPE ASSEMBLY   
Vacuum tank to gas tank pipe union nut       5/16"   
Vacuum tank to gas tank pipe clip (dash)   
Vacuum tank to gas tank pipe clip   
Vacuum tank to gas tank pipe clip screw      No. 10-32x5/8
Vacuum tank to gas tank pipe clip screw nut      No. 10-32x1/8"   
Vacuum tank to gas tank pipe grommet       Rubber   
Vacuum tank to gas tank pipe sleeve   

1
2
1
1
1
1
1
3
3
1
2
3
2
5
5
1
I

VACUUM TANK

. . .

. . .

. . .

      *38043
      *38058

BO  18318

VACUUM TANK ASSEMBLY
VACUUM TANK ASSEMBLY (with dual windshield wiper)   
        *Serviced direct by Stewart-Warner Corporation, Chicago, Ill   
Vacuum tank attaching bolt      1/4"-20x3/4"   

1
1

1

MUFFLER AND EXHAUST
(From car 1283685 to 1296244)

. . .

. . .

. . .

. . .

. . .

A    38160
BZ 33934
BZ 38183
A    38161
BZ 38183

MUFFLER ASSEMBLY—FRONT   
 Exhaust pipe clamp   
 Connecting pipe clamp   
MUFFLER ASSEMBLY—REAR   
 Pipe clamp   

1
1
1
1
2

40 ESSEX SUPER-SIX PARTS LIST

Specify color on all painted and trimmed parts



MUFFLER AND EXHAUST PIPES—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .

BZ    2490
BZ      122
CZ  38173
BZ  33194
BO  71060
BZ      607
BZ  36767
BZ  70247
BZ  38108
BM   2397
CZ   38181
BZ   38177
BZ   38166
BM     219
BZ      122
BZ  38031
BZ  38032
BZ      771
BZ  38168
BM     219
BZ      122
BZ  38031
BZ  38032
BZ      771
BZ  38171
BM     219
BZ      122
BZ  38031
BZ  38032
BZ      771
BZ  38183
BZ    2490
BZ      122
BZ  38184
BM     219
BZ      122
BZ   38031
BZ  38032

Muffler pipe clamp bolt                5/16"-18x1-1/8"   
Muffler pipe clamp bolt nut               5/16"-18x5/16"   
EXHAUST PIPE ASSEMBLY       
Exhaust pipe flange gasket       
Exhaust pipe flange bolt—short           Copper-plated   
Exhaust pipe flange bolt—long           3/8"-16x1-3/8"      
Exhaust pipe flange bolt (short) lock       
Exhaust pipe flange bolt (long) nut       
Exhaust pipe cover       
Exhaust pipe strap       
Tail pipe       
Connecting pipe       
Front muffler bracket—front       
Front muffler bracket bolt            5/16"-18x3/4"   
Front muffler bracket bolt nut           5/16"-18x5/16"   
Front muffler bracket bolt grommet           Rubber   
Front muffler bracket bolt grommet cup washer       
Front muffler bracket bolt grommet washer       
Rear muffler bracket—front       
Rear muffler bracket bolt            5/16"-18x3/4"   
Rear muffler bracket bolt nut           5/16"-18x5/16"   
Rear muffler bracket bolt grommet        Rubber   
Rear muffler bracket bolt grommet cup washer       
Rear muffler bracket bolt grommet washer       
Tail pipe bracket—front   
Tail pipe bracket (front) bolt             5/16"-18x3/4"   
Tail pipe bracket (front) bolt nut           5/16"-18x5/16"      
Tail pipe bracket (front) bolt grommet          Rubber   
Tail pipe bracket (front) bolt grommet cup washer       
Tail pipe bracket (front) bolt washer       
Tail pipe bracket (front) clamp       
Tail pipe bracket (front) clamp bolt              5/16"-18x1-1/8"   
Tail pipe bracket (front) clamp bolt nut              5/16"-18x5/16"   
Tail pipe bracket—rear       
Tail pipe bracket (rear) bolt            5/16"-18x3/4"   
Tail pipe bracket (rear) bolt nut           5/16"-18x5/16"   
Tail pipe bracket (rear) bolt grommet           Rubber   
Tail pipe bracket (rear) bolt grommet cup washer       

5
5
1
1
1
2
1
2
2
3
1
1
1
*
*
*
*
1
1
1
1
1
1
1
1
2
2
2
2
2
1
1
1
1
1
1
1
1

MUFFLER AND EXHAUST PIPES
(From car 1296245 up)

. . .

. . .

. . .

. . .

A    39037
BZ  39039
CZ  39040
CZ  39044

MUFFLER ASSEMBLY   
Front muffler bracket   
Tail pipe   
EXHAUST PIPE ASSEMBLY   
                        (Attaching parts the same as preceding group)

1
1
1
1
1

RADIATOR

. . . A    37781 RADIATOR ASSEMBLY 1

CORE

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

CZ   37796
CZ   37785
BO   70435
BZ   70627
BZ   30345
BZ   87156
BZ   65386
BZ   37788
BZ   33455
BM  18118
F      35857
F      37739
F      70328
BZ   39021

RADIATOR CORE ASSEMBLY          
Radiator mounting strap        
Radiator mounting strap to frame bolt            3/8"-16x3-3/4"    
Radiator mounting strap to frame bolt nut           3/8"-16x1/2"    
Radiator mounting shim           Rubber    
Radiator mounting shim           Steel    
Radiator filler neck        
Radiator filler cap        
Radiator filler cap gasket        
Radiator drain cock        
Radiator inlet hose        
Radiator outlet hose        
Radiator water hose clamp        
Radiator overflow pipe hose       

1
1
2
2
2
2
1
1
1
1
1
1
4
1

ESSEX SUPER-SIX PARTS LIST 41

Specify color on all painted and trimmed parts



SHELL

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .
 . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
 . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .

A    94806
BZ 96505
BZ 99032
BZ 94737
BZ 94738
BZ 96322
BZ 96456
BO 70157
BZ 94742
BZ 70857
BZ 94743
BZ 12415
BZ 94744
BZ 94748
BZ 94749
BZ 12415
BO 70095
BZ 18218
BZ 70676
CZ 94760
CZ 96147
BZ 96122
BZ 96144
BZ 70940
BZ 96123
BZ    5652
BZ 96014
BZ 96553
CZ 94715
BO 70027
BO 70027
BZ 70880
BZ 70676

RADIATOR SHELL ASSEMBLY   
RADIATOR ORNAMENT ASSEMBLY   
ORNAMENT AND NAME PLATE ASSEMBLY   

Ornament crest   
Ornament clamp   
Ornament clamp—rear   

Radiator name plate     .
Radiator ornament attaching screw      1/4"-20x1/2'   
Radiator stay rod bracket   
Radiator stay rod bracket rivet      3/16"x3/8"   
Radiator stay rod clamp   
Radiator stay rod clamp nut   
Radiator stay rod clamp plate   
RADIATOR STAY ROD ASSEMBLY—R. H.   
RADIATOR STAY ROD ASSEMBLY—L. H   
Radiator stay rod nut   
Radiator stay rod attaching bolt      5/16"-24x7/8"
Radiator shell to core screw   
Radiator shell to core screw nut      1/4"-20x1/4"   
Radiator grill   
Radiator grill (special equipment)      Chrome   
Radiator grill ornament   
Radiator grill ornament screw reinforcement   
Radiator grill ornament screw      No. 10-24x7/16"   
Radiator splash guard ornament   
Radiator splash guard ornament screw   
Radiator splash guard ornament cup washer   
RADIATOR CRANK HOLE COVER ASSEMBLY      
Radiator lower tank shield   
Radiator grill to shell screw      1/4"-20x1/2"   
Radiator grill to lower tank shield screw      1/4"-20x1/2"'   
Radiator shell to lower tank shield screw       1/4"-20x1/2"   
Radiator shell to lower tank shield nut      1/4"-20x1/4 

1
1
1
1
1
1
1
2
2
4
1
2
1
1
1
4
4
6
6
1
1
1
4
4
1
2
2
1
1
12
4
2
6

FAN

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BM 35030
BM 65445
BM    219
BM 35032
BY 18093
BM 62673
BM    306
BM 30177
BM 26538
BM 30849
BM 35033
BM 62672
BM 31288
BM 35035
BM 35398
BM    1385
BM 38958
BM 18243
F    37180

FAN ASSEMBLY    
Blade    
Fastening bolt    
Spindle    
Spindle nut     5/8-18x3/8"    
Spindle spring    
Spindle ball    9/16"    
Spindle ball retainer    
Spindle shim..     
Spindle washer    
Hub    
Hub gasket    
Hub oil retainer    
Hub oil seal     

Fan supporting arm    
Fan supporting arm clamp bolt      7/16"-14x1/2"    
Fan supporting arm stud (cylinder)    
Fan supporting arm stud gasket    
Fan belt   

1
2
4
1
1
1
1
1
*
1
1
1
1
1
1
1
1
1
1

BONNET

. . .

. . .

. . .

. . .
. . .

A    96082

A    94556
A    96434
A    96083

A    96084

BONNET COMPLETE (all cars except Special Coupes, Sedan and
    Phaeton)   
BONNET COMPLETE (Special and Convertible Coupes and Sedan)     
BONNET COMPLETE (Phaeton)   
    BONNET TOP AND SIDE PANEL COMPLETE—R. H. (all cars
        except Special Coupes, Sedan and Phaeton)   
 BONNET TOP AND SIDE PANEL COMPLETE—L. H. (all cars
      except Special Coupes, Sedan and Phaeton)   

1
1
1

1

1

42 ESSEX SUPER-SIX PARTS LIST

Specify color on all painted and trimmed parts



BONNET—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

a   94552
  
a   94553
  
a   96437
a   96438
a   94418
BZ  94321
BZ  94322
BZ  70793
BZ  70795
BZ  95298
BZ  95429
BZ  70921
BZ  70795
BZ  70336
BZ  95330
  
BZ  95294
  
BZ  95331
  
BZ  95295
  
BZ  95296
BZ  95297
BZ  95292
  
BZ  95293
  
BZ  96736
BZ  70336
BZ  95300
BZ  90013
BZ  70796
BZ  70795
BZ  70921
BZ  70882
BZ  70676
BZ  95916
BZ  96552
BZ  96711

BONNET TOP AND SIDE PANEL COMPLETE—R. H. (Special
    and Convertible Coupes and Sedan)    
BONNET TOP AND SIDE PANEL COMPLETE—L. H. (Special
    and Convertible Coupes and Sedan)    
BONNET TOP AND SIDE PANEL COMPLETE—R. H. (Phaeton)    
BONNET TOP AND SIDE PANEL COMPLETE—L. H. (Phaeton)    
    Bonnet hinge—female    
    Bonnet hinge clip—upper    
    Bonnet hinge clip—lower    
    Bonnet hinge clip screw      No 12-28x3/4"       
    Bonnet hinge clip screw nut      No 12-28x3/16"    
    Bonnet handle (all cars except Special Coupe and Sedan)    
    Bonnet handle (Special Coupe and Sedan only)    
    Bonnet handle to panel screw (Special Coupe and Sedan)      No. 12-28x9/16"    
    Bonnet handle to panel screw nut (Special Coupe and Sedan)..   No. 12-28x3/16"    
    Bonnet handle rivet      7/32"x1/4"    
    BONNET LOCK ASSEMBLY—FRONT (all cars except Special
        Coupe and Sedan)    
    BONNET LOCK ASSEMBLY—FRONT (Special Coupe and Sedan
        only)    
    BONNET LOCK ASSEMBLY—REAR (all cars except Special
        Coupe and Sedan)    
      BONNET LOCK ASSEMBLY—REAR (Special Coupe and Sedan
        only)    
    Bonnet lock plate—front    
    Bonnet lock plate--rear    
    BONNET LOCK CATCH ASSEMBLY (all cars except Special
        Coupe and Sedan)    
    BONNET LOCK CATCH ASSEMBLY (Special Coupe and Sedan
        only)    
    Bonnet lock catch bumper       
    Bonnet lock catch rivet      7/32"x1/4"    
    Bonnet rear corner cover    
    BONNET BUMPER ASSEMBLY    
Bonnet lock to fender screw      No. 12-28x3/4"    
Bonnet lock to fender screw nut      No. 12-28x3/16"    
Bonnet lock assembly to fender screw (Special Coupe and Sedan). No.   12-28x9/16"    
Bonnet bumper assembly to frame bolt      1/4"-20x1"    
Bonnet bumper assembly to frame bolt nut      34"-20x1/4"    
Bonnet to cowl shim    
Bonnet to radiator shim    
Bonnet inside support  

1

1
1
1
1
2
2
4
2
2
2
4
4
4

2

2

2

2
2
2

4

4
4
8
2
2
8
8
8
2
2
2
2
2

FENDERS —FRONT

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

A    94716
A    94717
A    94428
A    94429
BZ  94724
BZ  94770
BZ  94728
CZ  94920
CZ  94921
BZ  52961
BO  70674
BZ  70850
BZ  70850
BO  70047
BO  18453
BZ   70676
BZ    90087
BZ    96058

FRONT FENDER ASSEMBLY—R. H. (with well)    
FRONT FENDER ASSEMBLY—L. H. (with well)   
FRONT FENDER ASSEMBLY—R. H. (without well)   
FRONT FENDER ASSEMBLY—L. H. (without well)   
Front fender well   
FRONT FENDER STIRRUP AND T-NUT ASSEMBLY   
    T-nut   
FRONT FENDER SUPPORT ASSEMBLY—R. H   
FRONT FENDER SUPPORT ASSEMBLY—L. H   
Front fender support end bracket bolt      5/8"-18x7/8"   
Front fender support end bracket bolt nut      5/16"-18x5/16"   
Front fender support to frame bolt      3/8"-16x1"
Front fender to running board bolt      3/8"-16xl"   
Front fender to running board bolt nut       3/8"-16x3/8"    
Front fender to frame screw         1/4"-20x7/16"   
Front fender to frame screw nut    1/4"-20x1/4" 
Fender to running board shim          
Fender to frame shim   

1
1
1
1
2
1
1
1
1
2
4
8
4
4
2
2
8
2

ESSEX SUPER-SIX PARTS LIST 43

Specify color on all painted and trimmed parts



FENDERS —REAR

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . . 

. . .

. . .

. . .

. . . 

. . .
.. . .
. . .

. . . 

. . . . 
.. . .
. . .
. . . 
. . . . 
.. . .
. . .
. . . 
. . . 

A    94270
A    94885
A    94276
A    94891
A    94687
A    95818
A    94897
A    96426
A    96445
BZ  95015
  
BZ  95017
  
BZ  96424
BZ  93150
BZ  93151
BZ  70850
BZ  70714
BZ  70047
BZ  10214
BZ  90087
BZ  10214

FENDER ASSEMBLY—R. H. (Coach and Town Sedan)   
FENDER ASSEMBLY—L. H. (Coach and Town Sedan)   
FENDER ASSEMBLY—R. H. (Standard and Special Sedan)   
FENDER ASSEMBLY—L. H. (Standard and Special Sedan)   
FENDER ASSEMBLY—R. H. (2-Pass. Coupe)   
FENDER ASSEMBLY—R. H. (4-Pass. and Convertible Coupes)   
FENDER ASSEMBLY—L. H. (2- and 4-Pass. and Convertible Coupe)   
FENDER ASSEMBLY—R. H. (Phaeton only)    
FENDER ASSEMBLY—L. H. (Phaeton only) .       
Tail lamp bracket fender reinforcement (Special-Standard Sedan
    and Coupe)   
Tail lamp bracket fender reinforcement (Coach and Town Sedan
    and Chassis)   
Tail lamp bracket fender reinforcement   
Fender to rear splash guard welt (Coach and Town Sedan)   
Fender to rear splash guard welt (Coupes and Standard Sedan)   
Fender attaching bolt     1/2"-13x2"   
Fender attaching bolt (Standard and Special Sedan)   
Fender attaching bolt nut     3/8"-16x3/8"   
Fender apron attaching bolt     1/2"-13xl-3/16"   
Fender to running board shim   
Fender reinforcement to nut cage bolt     1/2"-13xl-3/16"   

1
1
1
1
1
1
1
1
1

1

1
1
2
2
*
2
*
2
*
2

FENDERS—REAR—R. H. D.

.. . .
. . .
. . . 
. . . 
.  . .
. . .
. . . 
. . . 
. . .
. . .

. . .
. . .  

A    94884
A    94271
A    94890
A    94277
A    94896
A    94688
A    95873
A    96444
A    96427
BZ  95014
  
BZ  95016
BZ  96423

FENDER ASSEMBLY—R. H. (Coach and Town Sedan)    
FENDER ASSEMBLY—L. H. (Coach and Town Sedan)    
FENDER ASSEMBLY—R. H. (Standard and Special Sedan)    
FENDER ASSEMBLY—L. H. (Standard and Special Sedan)    
FENDER ASSEMBLY—R. H. (Coupe)    
FENDER ASSEMBLY—L. H. (Coupe)    
FENDER ASSEMBLY—R. H. (4-Pass. Coupe with fender tail light)    
FENDER ASSEMBLY—R. H. (Phaeton)    
FENDER ASSEMBLY—L. H. (Phaeton).       
Tail lamp bracket fender reinforcement (Special-Standard Sedans
   and Coupes)    
Tail lamp bracket fender reinforcement (Town Sedan and Coach)    
Tail lamp bracket fender reinforcement    
        (All Other Rear Fender Parts Same as Standard Left Hand Drive)

1.
1
I
1
1
1
1
1
I

1
1
1

RUNNING BOARDS

. . . 
.  . .
. . .
. . . 
. . . 
. . .
. . .

CZ  95843
CZ  95844
CZ  95962
CZ  95963
BZ  52961
BO  70674
BO  90089

RUNNING BOARD COMPLETE—R. H.    
RUNNING BOARD COMPLETE—L. H.    
Running board finish moulding—R. H    
Running board finish moulding—L. H.    
Running board attaching bolt    5/16"-18x7/8"    
Running board attaching bolt nut 5/16"-18x5/16"    
Running board to fender shim   

1
1
1
1
12
12
12

RUNNING BOARD SPLASH GUARD

. . .

. . .

. . . 

. . .
. . .

A     95442
A     95443
BO  70097
BO  18465
BZ  70676

RUNNING BOARD SPLASH GUARD ASSEMBLY—R. H    
RUNNING BOARD SPLASH GUARD ASSEMBLY—L. H.    
Running board splash guard to fender screw           1/4"-20x7/8"    
Running board splash guard to fender and running board screw.     1/4"-20x7/8"    
Running board splash guard to fender and running board nut        1/4"-20x1/4"   

1
1
1

20
14

ENGINE,  RADIATOR AND REAR SPLASH GUARDS

. . . . 
.. . .
. . .
. . . 
. . . . 
.. . .
. . . 

A    37933
BT    395
A    37921
BO    18447
BZ    12799
BZ    38757
BO    18447

FLYWHEEL GUARD ASSEMBLY   
Flywheel guard to transmission case bolt  5/16"-18x3/8"   
Engine guard—front      
Engine guard—front bolt     No. 10-32x/"   
Engine guard—front bolt nut     No. 10-32x1/8"   
ENGINE GUARD (FRONT) BRACE ASSEMBLY   
Engine guard (front) to brace screw     No. 10-32x1/8"   

1
3
1
4
4
1
1

44 ESSEX SUPER-SIX PARTS LIST

Specify color on all painted and trimmed parts



ESSEX SUPER-SIX PARTS LIST 45

ENGINE,  RADIATOR AND REAR SPLASH GUARDS—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . . 
 . . .
. . .
. . . 
. . . . 
.. . .
. . .
. . . 
. . .
. . . 
. . .
. . .
. . . 
. .  .    
. . . 
. . . 
. . .
. . .
. . . 
. .  .    
. . . 

A     37923
A     37924
BO  18447
BZ   12799
BZ   71072
BZ   37931
BZ   37932
A     94097
A     94098
A     94808
BO  70097
BZ  70676
BZ  95632
BZ  95633
A    94159
BZ  96123
BO  70097
BZ  70676
BO  93344
BZ  18388
BZ  70097

ENGINE GUARD ASSEMBLY—side—R. H.   
ENGINE GUARD ASSEMBLY—side--L. H   
Engine guard to frame bolt       No. 10-32x5/8"   
Engine guard to frame bolt nut       No. 10-32x1/8"   
Engine guard grommet (breather tube)   
Engine guard brace   
Engine guard support     ,
Rear splash guard (Coach and Town Sedan)   
Rear splash guard (Standard Sedan, Special Sedan and Phaeton)      
Rear splash guard (Coupe)   
Rear splash guard to fender screw...       1/4"-20x7/8"   
Rear splash guard to fender screw nut       1/4"-20x1/4"   
Rear splash guard center hole plug (with fender wells)   
Rear splash guard center hole plug washer (with fender wells)   
Radiator splash guard   
Radiator splash guard ornament   
Radiator splash guard to rear fender screw       1/4"-20x7/16"   
Radiator splash guard to rear fender screw nut   
Radiator splash guard to shell welt   
Radiator splash guard to shell welt rivet   
Rear splash guard to fender screw (Phaeton only)  

1
1
14
14
1
2
2
1
1
1
*
*
2
2
1
1
8
8
1
12
*

TOOLS

. . . 
 . . .
. . .
. . . 
. . . . 
.. . .
. . .
. . . 
. . .
. . . . 
.. . .
. . .
. . . 
. . . . 
.. . .

BZ   37676
BZ   37677
BZ   37678
BM  22594
BZ   22597
BZ   22678
BZ   28333
BZ   60625
BZ   40852
BZ   22598
BZ   60627
BZ   29178
BZ   29179
BZ  38813
BZ   38814

TOOL BOX—COMPLETE   
Starting crank   
Starting crank extension   
Spark plug and main bearing nut wrench   
Monkey wrench   
Adjustable end wrench     6"   
End wrench   
Eccentric adjusting wrench   
Hammer       12 oz   
Pliers       6"   
Screwdriver        9"   
Jack   
Jack handle extension   
SOCKET WRENCH ASSEMBLY   
Socket wrench wheel pilot   

1
1
1
1
1
1
2
1
1
1
1
1
1
1
1

FLOOR MATS AND PADS

. . . 
 . . .
. . .
. . . 
. . . . 
.. . .
. . .
. . . 
. . .
. . . 

BO 93135
BO 93870
BO 93125
BO 93126
BO 93127
BO 93123
BO 93137
BO 90089
BO 92863
BO 93124

FRONT FLOOR MAT AND PAD ASSEMBLY    
FRONT FLOOR MAT AND PAD ASSEMBLY (Phaeton)    
Rear floor mat (Coach)    
Rear floor mat (Town Sedan)    
Rear floor mat (Standard and Special Sedan)    
Rear floor mat, (4-Pass. and Special Coupes)    
Front floor side mat (Coupes only)    
Steering gear hole cover    
Steering gear hole cover (Phaeton only)    
Rumble seat toe board mat (4-Pass. and Special Coupes)   

1
1
1
1
1
1
1
1
1
1

FLOOR MATS AND PADS—R. H. D.

. . . 

. . .

. . . 

BO  93136
BO  93869
BO  92167

FRONT FLOOR MAT AND PAD ASSEMBLY    
FRONT FLOOR MAT AND PAD ASSEMBLY (Phaeton)    
Rear floor mat (Coach)    
        (All Parts Not Shown Here Are Same as for Standard Left Hand Drive)

1
1
1

WIRING

1
. . . 
2

. . .

. . . 

BO   96113
BO   71118
BM  65388
BM  34070
BZ     1157

HEADLAMP CABLE ASSEMBLY (lamp to switch)   
Headlamp wire terminal   
IGNITION CABLE TUBE ASSEMBLY   
IGNITION CABLE TUBE AND WIRES ASSEMBLY   
Ignition cable tube attaching screw   

1
4
1
1
2

Specify color on all painted and trimmed parts



W
IR

IN
G

 D
IA

G
R

A
M



WIRING—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

3
. . .

. . .

. . .

. . .

. . .

. . .

. . .
 5
. . .
.  . . 
6

. . .

7
. . .
. . .
. . .
. . .
8

. . .
9

. . .

. . .
10

. . .    

. . .    

. . .

. . .
11

. . .

. . .

. . .

. . .
12

. . .

. . .
13
. . .
. . .
14
. . .
. . .
15

. . .

. . .    
16
. . .  
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .

BM 38443
BO 38460

BO 38458
BO 18447
BZ 12799
BO  9159
BM    272
BO 18447
F    38372
BZ 38364
BO 18146
BZ 21432
BZ 12843
BZ 12844
BZ 60648
BZ 12843
BZ 12844
BM    219
BZ     122
BO 36949
BO 18146
BO 38374
BO 18166
BO 31548
BO 38376

BO 18166
BO 31548
BO 71119

BO 31548
BO 38425

BO 18166
BO 71120

BO 31548
BO 38362
BO 38382

BO 18166
BO 31548
BO 38390
BO 18166
BO 31548
BO 38391
BO 18166
BO 31548
BO 38393

BO 18166
BO 31548
BM 36570
BM 70228
BM 36566
BM 36305
BM 34051
BM 33702
BM 34053
BM 65605
BM 33705
BM 33706
BM 18363

Horn and oil pan gauge wires loom       
STOP, TAIL LAMP AND GAS GAUGE WIRES AND LOOM AS-   
    SEMBLY        
INSTRUMENT PANEL WIRES GROUP AND LOOM ASSEMBLY       
Junction block to bracket screw         No. 10-32x,5/8"       
Junction block to bracket screw nut         No. 10-32x1/8"       
Junction block bracket to frame screw         1/4"-20x9/16"       
Junction block bracket to frame screw nut         3/4"-20x1.4"       
Junction block to sill screw          No. 10-32x5/8"       
BATTERY TO STARTIX SWITCH CABLE ASSEMBLY       
Battery to Startix switch cable loom       
Battery to Startix switch cable terminal (Startix end)       
Battery to Startix switch cable terminal (positive)              5/16"-18x1-1/4"   
Battery to Startix switch cable terminal (positive) bolt        
Battery to Startix switch cable terminal (positive) bolt nut          5/16"-18x1/4"       
BATTERY TO GROUND CABLE ASSEMBLY       
Battery to ground cable terminal clamp bolt          5/16"-18x1-1/4"       
Battery to ground cable terminal clamp bolt nut          5/16"-1/4"       
Battery to ground cable frame bolt          5/16"-18x1/4"       
Battery to ground cable frame bolt nut      5/16"-18x5/16"       
STARTIX SWITCH TO STARTER CABLE ASSEMBLY       
Startix switch to starter cable terminal       
STARTIX SWITCH TO ELECTROLOCK WIRE ASSEMBLY   
Startix switch to electrolock wire terminal       
Startix switch to electrolock wire terminal sleeve       
STARTIX SWITCH (GENERATOR) TO RELAY (GENERATOR)   
    WIRE ASSEMBLY       
Startix switch (generator) to relay (generator) wire terminal       
Startix switch (generator) to relay (generator) wire terminal sleeve       
Startix switch (battery) to relay (battery) wire terminal (Startix   
    end)       
Startix switch (battery) to relay (battery) wire terminal sleeve     
STARTIX SWITCH (GENERATOR) TO GENERATOR WIRE   
    ASSEMBLY       
Startix switch (generator) to generator wire terminal (Startix end)       
Startix switch (generator) to generator wire terminal (generator   
end)       
Startix switch (generator) to generator wire terminal sleeve   
Startix switch (generator) to generator wire loom       
RELAY (B) TO STARTIX SWITCH (BAT.) AND TO LIGHT SWITCH   
WIRE ASSEMBLY       
Relay (B) to light switch (B) wire terminal       
Relay (B) to light switch (B) wire terminal sleeve       
ELECTROLOCK (B) TO LIGHT SWITCH (I) WIRE ASSEMBLY       
Electrolock (B) to light switch (I) wire terminal       
Electrolock (B) to light switch (I) wire terminal sleeve       
ELECTROLOCK TO COIL WIRE ASSEMBLY       
Electrolock to coil wire terminal       
Electrolock to coil wire terminal sleeve (electrolock end)       
ELECTROLOCK TO HORN AND TO GAS AND OIL GAUGE WIRE   
    ASSEMBLY       
Electrolock to horn wire terminal..        
Electrolock to horn wire terminal sleeve       
COIL TO DISTRIBUTOR WIRE ASSEMBLY       
Coil to distributor wire terminal (distributor end)       
Coil to distributor wire terminal (coil end)       
Coil to distributor wire conduit       
NO. 1 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY    
NO. 2 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY    
NO. 3 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY    
NO. 4 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY       From Car No. 1281685    
NO. 5 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY        to 1295213
NO. 6 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY    
Spark plug to distributor wire terminal (plug end)       

1

1
1
4
4
2
2
4
1
1
1
1
1
1
1
1
1.
1
1
1
1
1
1
2

1
2
2

1
1

1
1

1
2
1

1
1
1
1
2
2
2
4
2

1
1
1
1
1
1
1
1
1
1
1
1
1
6

ESSEX SUPER-SIX PARTS LIST 47

Specify color on all painted and trimmed parts



48 ESSEX SUPER-SIX PARTS LIST

Specify color on all painted and trimmed parts

WIRING—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

Illus.
No.
. . .
. . .
. . .
. . .
. . .
. . . 
 .  . .
17

. . .

. . .

. . .
18

. . .

. . .

19
. . .
. . .
. . .
20
. . .
. . .

. . .

. . .

. . .
21

. . .

. . .

. . .

. . .

22

. . .

. . .
23

. . .
24

. . .

. . .
25
. . .
. . .
. . .
26

26

. . .

. . .

27

BM  38961
BM  38962
BM  38963
BM  38964
BM  38965
BM  38966
BM  71147
BO  70228
F     38977
BO  38395

BO  18166
BO  18165
BO  31548
BO  38399

BO  18166
BZ  71118

BO  38405
BO  18166
BO  18165
BO  19044
BO  38409
BO  18166
BZ   71118

BO  19044

BZ  18460
BZ  70677
BO  38421

BZ  71118
BO  38452
BO  18165
BO  31548

BO  38427

BZ   71118

BO  18165
BO  38431

BO  71118
BO  38437

BO  18166
BO  19044
BO  38871
BO  18166
BZ   71118
BO  19044
BO  38468

BO  38466

BO  38766

BO  39026

BO  38470

NO. 1 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY   
NO. 2 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY   
NO. 3 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY   
NO. 4 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY        From Car No.
NO. 5 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY         1295214 up   
NO. 6 SPARK PLUG TO DISTRIBUTOR WIRE ASSEMBLY   
Spark plug to distributor wires terminal       
Spark plug to distributor wires terminal (distributor end)       
IGNITION WIRE ASSEMBLY (BOXED) (all six cylinder)       
(R) ON SWITCH TO INSTRUMENT LIGHT SWITCH WIRE AS-   
    SEMBLY       
(R) On switch to instrument light switch wire terminal          
(R) On switch to instrument light switch wire terminal        
(R) On switch to instrument light switch wire terminal sleeve       
GAS AND OIL GAUGE SWITCH AND (R) ON SWITCH TO JUNC-   
    TION BLOCK (REAR) WIRE ASSEMBLY       
(R) On switch to junction block (rear) wire terminal (switch end)       
(R) On switch to junction block (rear) wire terminal (junction   
    block end)       
(X) ON SWITCH TO STOP LIGHT SWITCH WIRE ASSEMBLY       
(X) On switch to stop light switch wire terminal (stop switch end)       
(X) On switch to stop light switch wire terminal (switch end)       
(X) On switch to stop light switch wire terminal (stop switch end)       
STOP LIGHT SWITCH TO JUNCTION BLOCK WIRE ASSEMBLY       
Stop light switch to junction block wire terminal (stop switch end)       
Stop light switch to junction block wire terminal (junction block       
    end)       
Stop light switch to junction block wire terminal sleeve (stop   
    switch end)       
Stop light switch to pedal bracket screw       
Stop light switch to pedal bracket screw nut    No. 10-32x1/8"   
JUNCTION BLOCK (LEFT) TO JUNCTION BLOCK (R) (REAR)   
    WIRE ASSEMBLY       
Junction block (left) to junction block (R) (rear) wire terminal       
(H) ON SWITCH TO DIMMER SWITCH WIRE ASSEMBLY       
(H) On switch to dimmer switch wire terminal         
(H) On switch to dimmer switch wire terminal sleeve (dimmer   
    switch end)       
DIMMER SWITCH TO JUNCTION BLOCK (FRONT) WIRE   
    ASSEMBLY       
Dimmer switch to junction block (front) wire terminal (junction   
    block end)       
Dimmer switch to junction block (front) wire terminal (switch end)       
JUNCTION BLOCK (LEFT) TO JUNCTION BLOCK (R) (FRONT)   
    WIRE ASSEMBLY       
Junction block left to junction block (R) (front) wire terminal       
GAS AND OIL GAUGE SWITCH TO OIL PAN GAUGE WIRE   
    ASSEMBLY       
Gas and oil gauge switch to oil pan gauge wire terminal       
Gas and oil gauge switch to oil pan gauge wire terminal sleeve       
JUNCTION BLOCK TO GAS TANK GAUGE WIRE ASSEMBLY       
Junction block to gas tank gauge wire terminal (tank end)       
Junction block to gas tank gauge wire terminal (block end)       
Junction block to gas tank gauge wire terminal (tank end)       
(X) ON SWITCH TO DOME LIGHT WIRE ASSEMBLY (Standard   
    cars except Coupes)       
(X) ON SWITCH TO DOME LIGHT WIRE ASSEMBLY (Standard   
    Coupes)       
(X) ON SWITCH TO WINDSHIELD HEADER JUNCTION BLOCK   
    WIRE ASSEMBLY (Special Coupe and Sedan)         
JUNCTION BLOCK (WINDSHIELD HEADER) TO DOME LIGHT   
    WIRE ASSEMBLY (Special Coupe and Sedan)       
DOME LIGHT TO DOME LIGHT SWITCH WIRE ASSEMBLY   
    (except Coupes)       

1
1
1
1
1
1
6
6
1

1
1
1
1

1
2

2
1
1
1
1
1
1

1

1
2
2

1
4
1
2

1

1

2
2

1
4

1

2
1
1
1
1

1

1

1

1

1



WIRING—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

27

. . .

. . .
28

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .
29
. . .
30
. . .
. . .
31
. . .
32
. . .
. . .
. . .
. . .
. . .
33
34
35
35
35
. . .
. . .
. . .
. . .

BO  38474

BO  18166
BO  31548
BO  38476

BO  18166

BO  71139
BO  65907
BO  62013
BO  18447
BZ  12799
BO  60664
BO  13733
BO  18447
BO  38909
BO  18482
BO  71111
BZ  38480
BZ  38626
BO  38238
BO  18179
BO  70863
BO  38236
BO  70863
BO  38235
BZ     7819
BO  70863
BO  38237
BO  18179
BO  70467
BO  38366
BO  38367
BO  38368
BO  38630
BO  38369
BM  65543
BM  18347
BO  70677
BO  65907

DOME LIGHT TO DOME LIGHT SWITCH WIRE ASSEMBLY
 (Coupes only)   
Dome light to dome light switch wire terminal (Coupes only)   
Dome light to dome light switch wire terminal sleeve (Coupes only)   
DOME LIGHT SWITCH TO GROUND WIRE ASSEMBLY (Coupes
 only)   
Dome light switch to ground wire terminal (switch end) (Coupes
 only)   
Dome light switch to ground wire terminal (ground end)   
Wires clip (side member—fender skirt bolt)   
Wires clip (to side member)   
Wires clip screw      No. 10-32x1/8"   
Wires clip screw nut        No. 10-32x5/8"   
Battery to Startix cable clip (to transmission case)   
Startix switch to generator wire loom clip   
Startix switch to generator wire loom clip screw   
Wire clip (to body)   
Wire clip screw   
Wire grommet (in frame)   
HORN TO HORN BUTTON WIRE ASSEMBLY   
Horn wire terminal (button end)   
OIL AND GAS GAUGE SWITCH ASSEMBLY   
Oil and gas gauge switch attaching screw      No. 8-32x5/16"   
Oil and gas gauge switch terminal screw      No. 8-32x1/4"   
LIGHTING SWITCH ASSEMBLY   
Lighting switch terminal screw        No. 8-32x1/4"   
DIMMER SWITCH ASSEMBLY   
Dimmer switch attaching screw       1/4"-20x1/4"   
Dimmer switch terminal screw        No. 8-32x1/4'   
Instrument panel light switch   
Instrument panel light switch attaching screw      No. 8-32x5/16"   
Instrument panel light switch terminal screw      No. 6-32x3/16"   
JUNCTION BLOCK ASSEMBLY (5 POST)   
JUNCTION BLOCK ASSEMBLY (4 POST)   
JUNCTION BLOCK ASSEMBLY (2 POST)   
JUNCTION BLOCK ASSEMBLY (2 POST) WINDSHIELD HEADER   
Junction block assembly (2 post) bracket   
Electrolock cable clip   
Electrolock cable clip clamp bolt      No. 10-32xl"   
Electrolock cable clip clamp bolt nut      No. 10-32x1/4"   
Tail lamp wire clip

1
2
1

1

1
1
1
1
1
1
1
2
2
9
3
1
1
1
1
2
2
1
4
1
2
3
1
2
2
1
1
2
1
2
4
2
2
1

WIRING —R. H. D.
(All Parts for Right Hand Drive Not Shown Here Are Same as in Preceding Group)

. . .

. . .

. . .

. . .
. . .
. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO  38461   
BO  38445
BZ    7819
BO  38406
BO  38410
BO  38450

BO  18165

BO  71118

BO  31548

BO  38446

BO  38448

BO  18165

STOP, TAIL LAMP AND GAS GAUGE WIRE AND LOOM ASSEMBLY
Junction block assembly (3 post) dimmer switch    
Junction block to toe plate attaching screw     1/4"-20x3/8"    
(X) ON SWITCH TO STOP LIGHT SWITCH WIRE ASSEMBLY    
STOP LIGHT SWITCH TO JUNCTION BLOCK WIRE ASSEMBLY    
(H) ON LIGHT SWITCH TO JUNCTION BLOCK (DIMMER
    SWITCH) WIRE ASSEMBLY    
(H) On light switch to junction block (dimmer switch) wire ter-
    minal (switch end)    
(H) On light switch to junction block (dimmer switch) wire ter-
    minal (block end)    
(H) On light switch to junction block (dimmer switch) wire ter-
    minal sleeve    
JUNCTION BLOCK TO (B) ON DIMMER SWITCH WIRE ASSEM-
    BLY    
JUNCTION BLOCK TO (H AND D) ON DIMMER SWITCH WIRE
    ASSEMBLY    
Junction block to (H and D) on dimmer switch wire terminal
    (switch end) 

1
1
2
1
1

1

1

1

1

1

1

2

ESSEX SUPER-SIX PARTS LIST 49

Specify color on all painted and trimmed parts



50 ESSEX SUPER-SIX PARTS LIST

WIRING—R. H. D.—Continued

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO  71118
    
BO  38054
    
BO  18165
BO  71118
BO  71118
    
BO  62013
BO  18447
BO  12799
BZ   38481
BZ   38826
BZ   18069
BZ   12799

Junction block to (H and D) on dimmer switch wire terminal   
    (block end)       
JUNCTION BLOCK (FRONT) TO JUNCTION BLOCK (DIMMER   
    SWITCH) WIRE ASSEMBLY       
Junction block to (B) on dimmer switch terminal (switch end)       
Junction block to (B) on dimmer switch terminal (block end)       
Junction block (front) to junction block (dimmer switch) wire   
    terminal       
Wire clip (to toe plate)       
Wire clip (to toe plate) screw         No. 10-32x5/8"   
Wire clip (to toe plate) nut         No. 10-32x1/8"   
HORN TO HORN BUTTON WIRE ASSEMBLY       
HORN TO HORN BUTTON WIRE ASSEMBLY (special equipment)       
Battery to Startix cable clip screw       
Battery to Startix cable clip screw nut       

2

1
1
1

4
2
2
2
1
1
1
1

STARTIX SWITCH

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO  36940
BO  38230
BO  38233
BZ  18459
BZ     9159
BZ   70676
BO  36947

STARTIX SWITCH ASSEMBLY   
RELAY ASSEMBLY   
Startix and relay bracket   
Relay to bracket screw   
Startix to bracket screw   
Startix to bracket screw nut   
Startix terminal nut (wire end)   

1
1
1
2
2
2
2

HEADLAMPS

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .
. . 

BO  95936
BO  96106
BO  96105
BO  65579
BO  96111
BO  96117
BO  96116
BO  96113
BO  71118
BO  65583
BO  94873
BO  94874
BO  94857
BO  398
BO  70848
BO  96304

HEADLAMP ASSEMBLY—COMPLETE       
DOOR ASSEMBLY—LESS LENS       
Lens       
Lens retainer       
Gasket assembly       
Door lug       
Door screw        
CABLE ASSEMBLY       
Wire terminal       
REFLECTOR ASSEMBLY       

Headlamp bracket—R. H.       
Headlamp bracket—L. H.       
Headlamp bracket clamp       
Headlamp prop stud nut         5/8"-18x35/64"     
Headlamp bracket to fender support bolt        . 3/8"-16xl-3/16"   
Headlamp adjusting washer       

2
2
2
8
2
2
2
2
4
2
1
1
2
2
6
2

SIDE LAMPS

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO   95934
BO   95935
BO   96130
BO   96131
BO   65805
BO   96134
BO   96132
BO   70918
BO   96136
BO   96138
BO   18165
BO   94693
BO   94694
BO   95550
BO   70991
BO   70850

SIDE LAMP ASSEMBLY—R. H.        
SIDE LAMP ASSEMBLY—L. H.        
    Door        
    Lens        
    Lens retainer        
    Lens gasket        
    Reflector        
    Door screw         No. 4-36x1/2"    
    CABLE ASSEMBLY        
    Cable contact spring        
    Cable terminal        
Side lamp bracket—R. H.        
Side lamp bracket—L. H        
SIDE LAMP BRACKET COWL REINFORCEMENT ASSEMBLY    
Side lamp to bracket screw         5/16"-24x7/16"    
Side lamp mounting bolt        

1
1
2
2
2
2
2
2
2
2
2
1
1
2
2
2

SIDE LAMPS
(PHAETON ONLY)

. . .

. . .
BO  96692
BO  96693

SIDE LAMP COMPLETE—R. H.   
SIDE LAMP COMPLETE—L. H.   

1
1

Specify color on all painted and trimmed parts



SIDE LAMPS (PHAETON ONLY —Continued
Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO  63708
BO  64449
BO  30406
BO  62963
BO  64534
BO 70422
BO 96694
BO 64446
BO  18165
BO 33964
BO 70526
BO 70525

    Door   
    Lens   
    Lens retainer...    
    Lens gasket   
    Reflector   
    Door screw   
    CABLE ASSEMBLY    
    Contact spring   
    Terminal   
Side lamp bracket   
Side lamp bracket to cowl screw   
Side lamp bracket stud nut  

2
2
2
2
2
2
2
2
2
2
2
4
2

TAIL, STOP LAMP AND LICENSE BRACKET

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .
. . .

. . .

BO  95892
BO  96220
BO   96221
BO  65380
BO  70924
BO  96216
BO  96219
BO  96217
BO  96224
BO  71118
BZ  12216
BO  94794
BO  70873
BO    9159
BO  94860
BO  94861
BO  94864
BZ  36815
BO  96003
BO  70925
BO  70926
BO  70927

TAIL AND STOP LAMP—COMPLETE    
    License lens    
    License lens gasket    
    License lens speed nut    
    License lens screw    
    Tail and stop lens    
    Tail and stop lens spring    
    Tail and stop door    
    TAIL AND STOP WIRE ASSEMBLY    
    Tail and stop wire terminal    
    Tail and stop door screw       No. 6-32x1/2"    
Tail lamp support bracket    
Tail lamp support bracket bolt     5/16"-18X11/16"
Tail lamp to bracket screw     1/4"-20x5/8"    
REAR LICENSE PLATE BRACKET ASSEMBLY    
Rear license plate bracket support    
Rear license plate bracket clamp    
Rear license plate bracket tapping plate    
Rear license plate bracket name plate    
Rear license plate bracket bolt     1/4"-20x3/4
Rear license plate clamp bolt     1/4"-20x1"    
Rear license plate bracket name plate screw      No. 10-32x3/8"    

1
1
1
2
2
1
3
1
1
2
1
1
3
2
1
1
1
1
1
1
1
1

STOP LAMP AND LICENSE BRACKET
SPECIAL EQUIPMENT

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO  96172
BO  96216
BO  96219
BO  96217
BO  96224
BO  71118
BO  70918
BO   94795
BO   70159
BO   70873

STOP LAMP COMPLETE   
    Lens   
    Lens spring   
    Door   
    WIRE ASSEMBLY   
    Wire terminal   
    Door screw   
Stop lamp support bracket   
Stop lamp to bracket screw   
Stop lamp support bracket bolt   

1
1
3
1
1
2
1
1
2
3

COIL

. . .

. . . . .

        36564

BM      110

CO IL ASSEMBLY   
        Serviced direct by Electric Auto-Lite Corp., Toledo, Ohio.
Coil fastening stud nut  

1

1

HORN

. . .

. . .

. . .

. . .

. . .

BZ   38694
BO  12790
BZ    5402
BM 38554
BM 71131

HORN ASSEMBLY    .   
Horn terminal nut        No. 8-32x1/8"   
Horn bracket to cylinder head stud nut    
Horn bracket   
Horn to bracket screw nut   

1
2
2
1
3

ESSEX SUPER-SIX PARTS LIST 51



ELECTROLOCK

Illus.
No.

Part
No. Description Specifications

Per
Car

. . .

. . .

. . .

BZ  37700
BO  38057
BZ  37705
BZ  38959
BZ  39218

ELECTROLOCK ASSEMBLY    
Electrolock key    
Electrolock mounting nut    
Electrolock mounting nut spacer washer    
ELECTROLOCK PRIMARY POST ASSEMBLY   

1
1
1
1
1

STARTING MOTOR

. . .

. . .

. . .

        36966

BM  61658
BM      110

STARTING MOTOR ASSEMBLY    
 Serviced direct by Electric Auto-Lite Corp., Toledo, Ohio.
Starting motor mounting stud    
Starting motor mounting stud nut     3/8"-16x3/8"    

2

2
2

INSTRUMENTS AND MOUNTING

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

. . .

BO  99420
BO  95929
BO  95947
BO  99421
BO  95946
BO  95931

BO  95380
BO 96707
BZ  38238
BO 18179
BO  95381
BO  70951
BO  95382
BO 95770
*     95765
BZ  71129
BO  95888
BO  95718
BO  95719
BO  96039
BO  18470
BO  95720
BO  70688
BO  70676
BO  70796
BO  94323
BO  95721
BO  70398
BO  18453
BO  96428
BO  95472
BO  94593
BO  95474
BO  94595
BO  95474
BO  96179
BO  96180
BZ  38236
BZ  38238
BZ  38237
BO 18179
BZ  38235
BZ    7819
BO  94597
BO  94574
BO  96041
BO  92319
BO  38237

AMPERE LAMP BODY ASSEMBLY   
OIL LAMP BODY ASSEMBLY   
OIL LAMP LENS AND BEZEL ASSEMBLY   
AMPERE LAMP LENS AND BEZEL ASSEMBLY   
Oil and ampere light body   
OIL AND AMPERE LIGHT WIRE AND SOCKET ASSEMBLY
    (LESS BULBS)   
OIL AND GAS GAUGE ASSEMBLY   
Oil and gas gauge and speedometer lens      
Oil and gas gauge switch      
Oil and gas gauge switch attaching screw      
Oil and gas gauge clamp   
Oil and gas gauge clamp nut     1/4"-24x1/4"   
HEAT INDICATOR ASSEMBLY   
Heat indicator gasket   
SPEEDOMETER HEAD ASSEMBLY   
Speedometer head assembly clamp nut   
INSTRUMENT LAMP WIRE AND SOCKETS ASSEMBLY   
GLOVE BOX ASSEMBLY—R. H. (Special Sedan and Coupes)   
GLOVE BOX ASSEMBLY—L. H. (Special Sedan and Coupes)   
Glove box ash receiver   
Glove box to instrument panel screw     No. 10-32x5/8"   
Glove box to dash bracket   
Glove box to dash bracket to dash screw   
Glove box to dash bracket to dash screw nut     14"-20x5/8"   
Glove box to dash bracket to glove box screw     No. 12-28x3/4"   
Glove box tapping plate   
Glove box key   
Glove box to dash bracket clinch nut       1/4"-20   
Glove box to dash bracket screw     3/4"-20x7/16"   
SHOCK ABSORBER CONTROL WIRE ASSEMBLY   
 SHOCK ABSORBER CONTROL WIRE AND KNOB ASSEMBLY   
THROTTLE CONTROL WIRE ASSEMBLY   
    CONTROL WIRE AND KNOB ASSEMBLY      
LIGHT SWITCH CONTROL KNOB ASSEMBLY   
    CONTROL WIRE AND KNOB ASSEMBLY....
        Control escutcheon   
        Control knob and shaft   
LIGHTING SWITCH ASSEMBLY   
Gas and oil gauge switch      
Instrument panel lighting switch   
Switch attaching screw   
Dimmer switch   
Dimmer switch attaching screw   
CARBURETOR CHOKE WIRE ASSEMBLY   
CONTROL WIRE AND KNOB ASSEMBLY      
CIGAR LIGHTER ASSEMBLY (Special Coupe and Sedan)   
    HEATING ELEMENT ASSEMBLY (specify color)   
    Instrument panel light switch   
        *Serviced direct by Stewart-Warner Speedometer Corp., Chicago, Ill.

1
1
1
1
1

1
1
2
1
2
1
1
1
1
1
2
1
1
1
1
6
2
4
4
4
2
2
4
4
1
1
1
1
1
1
1
1
1
1
1
4
1
2
1
1
1
1
1

52 ESSEX SUPER-SIX PARTS LIST




